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30.06.2025 

 

BLOCK STATUS AS ON 30th June-2025 

D    BLOCK Excavation work – 100% Completed  

Piling work- 100% completed, (294/294)  

PCC & HDPE Membrane under Raft 100% Completed 

Raft Reinforcement in Progress (100% Completed) 

Raft Casting (50% Completed) 
C-01 BLOCK Excavation work – 100% Completed 

Piling work- 100% completed, (196/196) 

PCC & HDPE Membrane under Raft 25% Completed 

 
C-02 BLOCK Excavation work – 100% Completed 

Piling work- 100% completed (196/196)  

PCC & HDPE Membrane under Raft 100% Completed 

Raft Casted (100% Completed) 

Column Casting up to Basement Slab in Progress (60% 

Completed) 

Retaining Wall Casting in progress (90% Completed) 

Stilt Floor Slab Casting (25% Completed) 

B-01 BLOCK Excavation work – 100% Completed 
Piling work- 100% completed (150/150) 
PCC & HDPE Membrane under Raft 100% Completed 
Raft Casted (100% Completed)  

Column Casting up to Basement Slab in Progress (90% 

Completed) 

Retaining Wall Casting (100% Completed) 

B-02 BLOCK Excavation work – 100% Completed 
Piling work- 100% completed (159/159) 
PCC & HDPE Membrane under Raft 100% Completed 
Raft Casted (100% Completed)  

Retaining Wall Casting in progress (50% Completed) 

UG TANK Excavation work – 100% Completed 
Piling work- 100% completed (43/43) 
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NON-TOWER Excavation work – 100% Completed  

Piling work- 100% completed, (429/429)  

PCC under Raft in Progress (40 % Completed)  

Raft Casted (40% Completed) 

CLUB  Piling work- 100% completed, (89/89) 
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PHOTOGRAPHS OF WORK PROGRESS AS ON 30.06.2025 
 

BLOCK C-02 STILT FLOOR CASTING WORK IN PROGRESS 
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RAFT CASTING IN BLOCK - D  
 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



PROGRESS REPORT 
CGEWHO–SAS NAGAR PHASE-III PROJECT 

Progress Report No.06 (01.06.2025-30.06.2025) 
  

Page-6 

 

 

 

WATERPROOFING ON RETAINING WALL 
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NON-TOWER STITCH SLAB CASTING  
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SLUMP TESTING OF RAFT IN BLOCK -D 
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PILE LOAD TESTING IN NON- TOWER BY IIT ROORKEE 
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QUALITY CONTROL 
 

DURING CONSTRUCTION FOLLOWING QUALITY CONTROL TESTS CONDUCTED 
 AT SITE: 

 

S. No. Materials       Test Done Result 

1 Reinforcement Steel Third party testing is being done. 

2 RCC cubes are being tested and Register is being maintained. 

3 Slump test conducted at site to insure workability of concrete. 
 

4 Pile load test by IIT Roorkee is being done 

 
 
 


